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CUSTOMER NAME:
ADDRESS:

The following sample(s) was/ were submrtted and identified on behalf of the client as:

Sample Name - : OUTSIDE FLOOR STICKER

SGS Ref. No. : CP15-013430

Date of Receipt : Mar 24, 2015

Testing Start Date : Mar 24, 2015

Testing End Date : Mar 27, 2015

Test result(s) : For further details, please refer to the following page(s)
Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing

Center
~

Doris Yin
Authorized signatory
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Summary of Results:

No. Test Item Test Method Result Conclusion
1 Coefficient of Friction ASTM D1894-14 See results /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/ : Not Apply to the judgment.

Original Sample Photo:

Rough surface
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Test Item: Coefficient of Friction
Sample Description: Sheet
Test Method: ASTM D1894-14
Test Condition:
Specimen thickness: 0.40 mm
Testing speed: 150 mm/min
Lab Environmental Condition: 23+2 °C, 505 % RH
Test Result:

Test ltem Test Result
Static Coefficient of Friction(js) 1.21
Kinetic Coefficient of Friction(py) 0.715

Note:
1. The rough surface was tested.

2. Test specimens were cut from the sample.
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